

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2024-03-01 13:50:12

Date of Next Testing: 2028-02-29 13:50:12

Product Name: **Graphite powder**

CAS Number: 7782-42-5

Specifications & Purity: 98%

Lot #: B2429059

SKU #: **G489801****Analysis: 132492**

Parameter	Limit Values	Result
Assay	98-100 (%)	99.81%
Appearance(G489801)	Dark Grey to Black Powder	Dark Grey to Black Powder
X-Ray Diffraction	Conforms to Structure	Conforms to Structure

John Su
QA & QC Manager